



**Incorrect Coding Denials for Limited E HCPCS DME**

**Date of notice: 7/5/23**

Claims for certain DME service billed with E codes for monitoring equipment in combination with a supply code are incorrectly denying the supply codes with EXys – Reimbursement included in another Code per CMS/AMA/Medical Guideline. Codes impacted are listed below. Claims will be reprocessed with no further action by the provider.

HCPCS impacted:

Codes denying EXys: A7020, A4556, A4557, A4558, A4595, A7000, A7002, S8210, A4604, A7027-A7039, A7044 and A7046

When billed with the following codes: E0482, E0619, E0720, E0730, E0745, E0600, E0601, E0470-E0472 and E0561-E0562